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NINGBO SANYOU ENVIRONMENTAL PROTECTING TECHNOLOGY CO.,LTD
TR RBEA R AT

ROOM 1019, TOWER B, MODERN YONGGANG BUILDING, NO. 188, JINHUA RD,
NINGBO CITY, ZHEJIANG PROVINCE,

WL TR X F A 1885 (RIBHCEM) BEEO4LIE —#£1-1019%

Sample Description:

PSR

IBC LOW-PROFILE SPILL PALLET
WY 1BC Sk A B4

Manufacturer: T =R A R A PO No.: /
A7 s

Buyer: / Style: UP-1502
EXK: B

Country of Origin: / Country of Destination: /
JE 7 H#HE:

Color: / SKU No.: /
B 5

Supplier name: / Previous report: /
ISR MR E 9 5

WS BAPAT I E:

TEST ITEM: CONCLUSION:

MR - ghit: PASS (i)
COMPRESSION TEST: See below:

1: PR DA

REMARK:
BvE:

As per client’s request, used client’s test requirement in this report.

AR 25 P 28 7 RO b v 5 5K

This report is gove emed by and mcoxporates by reference, the Ccnd.mons of Testing as posted at the date of issuance of this report at
and is intended for your exclusive use. Any copying or
rephcauon of this report to or for any other person or muty or use of our name or |rademark, is permitted only with our prior written permission. This report
sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the
quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report
inchudes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of
this report to notfy s of any material error or omission caused by our negligencs; provided, however, that such nofice shall be in writing and shall specifically
address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute you 1 of the )t of
this report, the tests conducted and the correctness of the report contents.
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Compression test:
FERAE R
SAMPLE INFORMATION:
Number: Name: Style: Weight : Dimension:
Eiked B4 e JFE (9) s (in.):
1 IBC LOW-PROFILE SPILL UP-1502 57800 55-1/8 x 46-1/4 x
PALLET 9-3/8
M IBC A A M A
DT A -

KRR B TR SR AR R SR, FHJa e F7iREEHL, X RE M N 220N & F7 30847 1% fiF
AR AT AR OE ¥ #2efil, DA 3mm/min IR EFE S0 LR, BTG IR0 Em, SR i n # 5000kgf
R I8 157 1k

TS A5 S fh AN, S5t IR

Mg R
Compression test: Test result:
A PR WG R

MRGEAH G, SN TES

Test load: 5000 kgf. Speed 3 mm/min

No damage noted (PASS)
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BVCPS (SHANGHAI) GENERAL CONTACT INFORMATION FOR THIS REPORT

BUREAU VERITAS
CONSUMER PRODUCTS SERVICE DIVISION (SHANGHAI)

Laboratory Test location:
No. 368, Guangzhong Road, Zhuangiao Town, Minhang,

Shanghai.
No. 168, Guanghua Road, Zhuangiao Town, Minhang,
Shanghai.

| fj‘{r

JARED JI
SUPERVISOR (HARDLINE DIVISION)
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EXHIBIT 1

EXHIBIT 2
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